



Perfect Bound
Notebook

Test Report No: IN24NO27 001

Date: 10 May 2024

Page: 1 of 5

Applicant : Pop! Promos
Contact Person : dlabonte@poppromos.com
Address : 2028 Abigail Street Philadelphia PA 19125 USA

Sample not drawn by TUV Rheinland (India) Pvt. Ltd.

Sample Description : PD 2784-Perfect Bound Notebook Grey -1890
Raw material : Paper, Elastic, Eyelet
Stitching thread, Laminated cover paper
Color : Grey
Manufacturer :
Buyer Name : POP promos , USA
Agent :
Po No. : Not Provided
End Use of Products : Above 3 Years
Country of Origin : India
Country of Destination : USA
Sample Receiving Date : 05th April 2024
Testing Period : 19th April, 2024 to 24th April, 2024
Sample Condition : Sample was received in good condition.

For and on behalf of
TÜV Rheinland (India) Pvt. Ltd



Sanjay Sadana
Sr. Lab Manager- Hardline

Test result is drawn according to the kind and extent of tests performed. The laboratory applied decision rule for giving verdict, considering measurement of uncertainty at 95% confident level. This test report relates to the above mentioned test sample. Without permission of the test center this test report is not permitted to be duplicated in extracts. This test report does not entitle to carry any safety mark on this or similar products.

Conclusion:

Test Property	Conclusion	Remarks
Lead Content	Pass	Refer results
Phthalate	Pass	Refer Results

Remark: Testing has been performed as per applicant request.

Material Details:

Material No.	Material	Colour	Location
M001	Whole Product	Grey	Diary PD 2784-1890
M002	Paper	Grey	Outer cover with transparent poly of
M003	Textile/Rubber	White	M001
M004	Rubber	White	Elastic of M001
M005	Metal	Silver	Eyelet of M001

General remark.

1. Testing is being carried out at TUV Rheinland (India) Pvt Ltd, Plot no 330, 331, Udyog Vihar Phase IV, Gurgaon chemical Section.
2. The sample is not drawn by TUV Rheinland (India) Pvt Ltd.
3. Testing has been performed as per applicant request.

Test Results

Lead Content		
Test Method: California Proposition 65/CPSC-CH-E-1001-08.3 (Metal), CPSC-CH-E-1002-08.3 (Non-Metal), CPSC-CH-E-1003-09 (Coating). Detection limit: 10 mg/kg		
<u>Material No.</u>	<u>Results(mg/kg)</u>	<u>Requirement (mg/kg)</u>
M002	Not Detected	100
M004	Not Detected	100
M005	Not Detected	100

Phthalates: Cal Prop 65 (CPSC-CH-C101-09.4)						
<u>Material No.</u>	<u>Sl. No.</u>	<u>Phthalates</u>	<u>CAS-No.</u>	<u>Detection Limit (%)</u>	<u>Results (%)</u>	<u>Requirement</u>
M002	1	Di(2-ethyhexyl) phthalate DEHP	117-81-7	0.005	Not Detected	0.1 %
	2	Dibutyl phthalate (DBP)	84-74-2	0.005	Not Detected	
	3	Benzyl butyl phthalate (BBP)	85-68-7	0.005	Not Detected	
	4	Diisononyl phthalate (DINP)	28553-12-0, 68515-48-0	0.005	Not Detected	
	5	Di-n-hexyl phthalate (DnHP)	84-75-3	0.005	Not Detected	
	6	Diisodecyl phthalate (DIDP)	26761-400	0.005	Not Detected	
M004	1	Di(2-ethyhexyl) phthalate DEHP	117-81-7	0.005	Not Detected	0.1 %
	2	Dibutyl phthalate (DBP)	84-74-2	0.005	Not Detected	
	3	Benzyl butyl phthalate (BBP)	85-68-7	0.005	Not Detected	
	4	Diisononyl phthalate (DINP)	28553-12-0, 68515-48-0	0.005	Not Detected	
	5	Di-n-hexyl phthalate (DnHP)	84-75-3	0.005	Not Detected	
	6	Diisodecyl phthalate (DIDP)	26761-400	0.005	Not Detected	

Submitted Sample Photo



--End of the Report--

General Terms and Conditions of Business of TÜV Rheinland (India) Pvt Ltd

Table with 2 columns: Clause No. and Clause Description. Clauses cover Scope, Confidentiality, Performance, Payment terms, and Liability. Includes a signature and date stamp (10.02.23).

Effective date: 07.04.2022